

## TEST REPORT

**Product Name:** - JOINTO FILL WHITE

**B. No. / Mfd. :** - X615/15.10.2020

**Pack Size** : - 20 kg.

Test	Specification	Reference	Test Result
Dry Density	950-1150 kg/m <sup>3</sup>	Internal	1078
Wet Density	1650 – 1850 kg/m <sup>3</sup>	Internal	1700
Spread Mesh	13 – 18 cm	Internal	16.5
Water Demand	34 – 44 %	IS:4031(Part4)1988	36.0
Workability	Good	Should be spread easily	Good
Setting Time : Initial	>30 minutes	IS:4031(part-5):1988	160
Setting Time : Final	<600 minutes	IS:4031(part-5):1988	230
Compressive Strength: 28 Days	CS I --- 0.4 to 2.5 , CS II—1.5 to 5, CS III--- 3.5 to 7.5 CS IV--- >6	EN 1015-11:1999	9.24
Flexural Strength: 28 Days	>1.5 MPa	EN 1015-11:1999	2.16

Tested By:  
Sunil Singh  
Sr. Lab. Chemist.

Verified By:  
Piyush Modi  
Production Manager.